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7. CIUtCh Parts For Compressor

No. Description Ref. Part No.| QTY
1 Fan (Not suppl. Sep.) 9718206300 1
2 Drum, fan, lower 1613013800 1
3 Drum, fan, upper 1613013902 1
4 — Latch, eccentric 1614084802 1
5 Screw UGS 5/16" x 1" D 80 0144324800 10
6 Spring washer FBB 8.2 0333212500 10
7 Nut, U6M 5/16" UNC 0268310500 10
8 Screw U6S 5/8" x 3" D 80 0144345400 4
9 Lock washer 1614012100 4
- Coupling, compl. 1020261600 1
10 | — Hub with four bushes 1020261601 1
11 |- Link 1020261605 8
12 |- Screw 7/16" BSF x 3 3/8" with nut 1020261606 8
13 | — Nut, 7/16" BSF 1020261611 8
14 | —Bush 1020261604 8
15 | — Grub screw 5/16" BSW x 3/8" 1020261609 4
- Shoe, compl. with Bush 1020261608 4
16 | — Shoe (Not suppl. Sep.) 1
17 | — Lining 1020261603 1
18 | —Rivet 1020261610 8
19 | —Bush 1020261607 1
20 | Clutch, drum 1613010100 1
21 | Flywheel 1615099100 1

All manufacturer's names,numbers,photos,product description and/or part numbers are used for reference purposes only & it is not implied that any part listed
10 is the product of these manufacturers. Since Approvement are made from time to time, the illustration and specifications are subject to change without notice.




